IN—YIT) Xk
PARTS LIST

LCW-8BL
LCW-8BLV
LCW-8BL-1
LCW-8BLV-1

SEIKO SEWING MACHINE CO., LTD.



B X

CONTENTS

Page
B LR =000 st 1,2
FACE PLATE, ARM TOP COVER
K. BB e 3,4
THREAD TAKE-UP LEVER, ARM SHAFT
B.ZE e 5 6
FOOT LIFTING LEVER, PRESSER BAR
y 2 A . R ——— 7.8
HOOK, HOOK DRIVING SHAFT
BUEBGEYE =000 T 9,10
FEED BASE, FEED ROCK SHAFT
L BB 000 e 11,12
NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT
BT =0 s R e s 13, 14
THREAD TENSION
INAE—B8E (-8BLV, =8BLV-1) e meimcmeoan 15, 16
BINDER MECHANISM (-8BLYV, —8BLV-1)
IR —RIMERAT (-8BL-1, -8BLV—-1) cecimieceeeaa- 17,18
SMALL CYLINDER-EDGE TYPE (-8BL-1, -8BLV-1)
fTTRMA) e 19, 20
ACCESSORIES (1)
TERM2) e 21, 22
ACCESSORIES (2)
fHBER (-8BLYV, 8BLV-1)  wcoc oo e 23, 24
ACCESSORIES (-8BLV, 8BLV-1)
b A R ———— o 25, 26

OPTION







EiR. LR

FACE PLATE, ARM TOP COVER
—a
No. |Bl&@ES | ||| 5| E% e DESCRIPTION
om|m|m|mo
PARTS NO.[ o | @[ @] QTY
1 |15035 x| k| x| x| 1 |EH Face plate
2 |15036 kx| x| x| 1 |EHRIEE Hinge
3 |15039 *|*x|*%[*x] 8 |l Screw 1/8X44 L=3.5
4 115038 *| x| x| x| 1 |FEHiRdL Rubber plug
5 115037 x| x|x| 1 (@it Plate spring
6 |13556 | x| *%|*| 1 |Ltik Arm top cover
7 {15007 |+ *x|*] 7 |Hal Screw 9/64X40 L=10
8 [11007 ® x| x| 1 [HEREER Qil level indicator
9 115004 # x|k 1 | ER—FvF Gasket
10 {36708 *| x| x| %] 1 |KFh/— Thread take-up cover
11 {6031-02 *[*|*]*x| 1 [RC Screw 11/64X40 L=9
12 {15057 * k] x| 1 [HEIHEERY VI 10il regulating dial
13 18009 *[*|x|%] 1 |#al Screw
14 [15061 *| k| k|| 1 |FEHERE Oil regulating pin
15 [15058 *| k]| %| x| 1 |5 HENE Qil regulating stud
16 |15059 *| x| x| x| 1 [#AHERRATYY Oil regulating stud spring
17 10551 *|x|®k| x| 1 |KFEHD Thread take-up lever oil guard
18 | 10650 *|x|*|*%| 1 [RL Screw 3.4X36 L=6
19 {15086 | k||| 1 hIASHKRISR Oil control spring
20 |15007 *| k| *|* 1 |fal Screw 9/64X40 L=10
21 {11142 *| k| k|*k| 1 [Ty yp— |Washer
22 111004 *| x| x|*=| 1 [AFHHLY Oil regulator
23 110597 *|*x|*%|x| 1 Al ‘ Screw 1/8X40 L=3.3
24 [15034C *lk|*| x| 1 |[EZ—)IF1—T- A5 Oil tube and Oil wick complete
25 {13709 x| —|-1-1 1 |# Throat plate
26 {13710 *|*|=|=] 2 |2l Screw 11/64X32 L=10
27 113707 x[—*x]-| 1 |ELK Slide plate
28 |13705 *|**|*| 1 |ELRERNE) Guide plate (right)
29 |13704 x| x| x| 1 |ZELRER(E) Guide plate (left)
30 [13023 *|*%|x|*| 4 (2L ‘|Screw 3.4X36 L=8
31 |13073 *| x| *x]|*x| 2 |FETEY Pin
32 |13744 x| -1 -1 1 [AAf Bed cylinder cap
33 13745 - ¥ *|-|-] 2 |42C Screw 13/64X32 1=10.5
34 |13738 *|%| - - 1 |RLSE=AZIL Bed cylinder cap metal
35 (10630 ¥[x|-1-| 1 |[#al Screw 1/8X40 L=5
36 |13706 x| x| —|-] 1 |2 —hii— Cylinder cover
37 |30046 |k 1 |7—REEHRC Screw M4X0.7 L=4
38 [13754C x| % | x| *x| 1 |EZ—)LFa1—T-HiE Oil tube and Oil wick complete
39 |30022 *|x[*|*x| 1 |[452F Oil tube clamp
40 115087 *|*x|*x| x| 1 |[E—ILATHZ Oil tube retainer
41 (6333 *|k|x|[*] 1 [f2C Screw 9/64X40 L=6.5
42 |13755 * ||+ | 1 | EEPRAARILER B AT Oil pipe




XFE, £
THREAD TAKE-UP LEVER, ARM SHAFT

: 1

| |

3 |
P 1T
T

31 30 22 25 26 27

ﬂé)ﬂ@

36 28

A

40 29 23 24

TR \\\\\




E N
THREAD TAKE-UP LEVER, ARM SHAFT

SO |
No. |88 @ES ||| |3 [ E% a4 DESCRIPTION
o|o|m|m
PARTS NO. el eapemlea] QTY
1 15013 ¥~ *|-| 1 |KEEY Thread take-up lever hinge stud
2 |10524 k| x|*| 1 |1tk&H#l Screw 6.75X24 1=6.5
3 [11042 k| k| x| 1 |[KECUHS Oil wick
4 (18003 =] *x|-f 1 |K& Thread take—up lever
5 (15026 ¥ = x| - 1 |[KHEE Thread take—up lever driving stud
6 |10728 * * 1 |XfaEas Oil wick
7 110528 | = x| - 1 |HHEISD Needle bar connecting link
8 (10523 k= *|-| 1 [HEISLIEL Needle bar connecting link stud
9 (19417 x| *|*| 1 [IkDHRAC Position screw 1/4X28 L=6.5
10 [19418 # x| k|*]| 1 |lEDfl Screw 1/4X28 L=4.5
11 /10726 | x| x| x| 1 |FEITUIESES Oil wick
12 (19414 x| *| x| x| 1 |[9F509F— 3 hh Needle bar crank
13 |19415-A #* k| x| 1 |HLEHRRLWN) Position screw 1/4X28 L=21.4
14 |19416 *| % %|*| 1 [HLiksHRRLEB) Screw 1/4X28 L=14
15 (10563 k| k| x| x| 1 | EBRIAZIILTUv— Washer
16 |10506 | *| % | x| 1 | E#mhie Screw 7.85X20 L=6
17 [13557 *|*®|*|=%=] 1 |L#g Arm shaft
18 |10724 * x| | x| 1 [ EddmdS il wick
19 |18006 #| k| k|x| 1 | EBEIAZIL Arm shaft bushing (front)
20 {10725 *¥| k| *|*| 4 [Zxz)Lk Oil felt
21 /13387 | k| % *| 1 | EEPRARIL Arm shaft bushing (middle)
22 [1057T1 k| k| x| *| 2 [1EHHL Screw 6.75X24 L=20
23 13074 ¥ x| %|*x| 1 |EEAT7YLT5—Z Arm shaft ball bearing adapter
24 (13361 - ¥ x| x| 1 |EBRFTYLTHT— Arm shaft ball bearing adapter sleeve
25 123637 ¥|*|*|*| 2 |HL Screw 1/4x28 L=7.5
26 |10567 x| k| k|*| 1 | E#APYLYT Arm shaft ball bearing
27 |10568 * k| xfk| 1 [FELLYLY Ball bearing retaining ring
28 |10569 ¥ x| %% 1 |ERJT—1Y— Arm shaft connecting belt pulley (upper)
29 |10571-G *|x|*|*x] 1 [H2L Screw 6.75X24 =20
30 |10524-G *[x]|*[*x| 1 (AL Screw 6.75X24 L=6.5
31 [10570 *|*x|*|%x]| 1 Rl Screw 6.75X24 L=145
32 (18470 #|*|x|x| 1 [F—Y— Machine pulley
33 |10576 *|*x|x|*] 1 Rl Screw 15/64X28 L=21
34 110579 ¥ x| 1 QL Screw 15/64X28 L=20
35 |10577 k[ *| x| x| 1 |F—y—HLAL Screw 6.75X24 L=11
36 (13749 k[ k| k|| 1 [ZAZUTALE Arm shaft connecting belt
37 (13407 | * || x| 1 |[BIAZL Split bushing
38 (19415 x| x| *x|*x] 1 |4l Screw 1/4X28 L=20
39 |16706 k| x| %] 1 |Fvbk Nut 1/4X28
40 110574 x| x| *| 2 |F—y—y4g Belt pulley spring flange




R i
FOOT LIFTING LEVER, PRESSER BAR




5.1z
FOOT LIFTING LEVER, PRESSER BAR
—10
No. |BB@ES | || L2 E% R DESCRIPTION
PARTS NO.|® [ & | &S| QT

1 {13056-A | x[*k[*x] 1 |5 Foot lifting lever

2 (10712 ¥k *k[*| 1 |FIE& Screw 6.75X24

3 |13057 x| k| %% 1 |55 Lifting lever stop

4 113058 | x| x[x| 1 [RC Screw 6.75X24 L=29

5 13084 k| x| k|k| 2 |Fwk Nut 6.75X24

6 [13059 |x|*|*x| 1 |BlEh Spring

7 110705 * | *| x| x| 1 [BZEXKELR Presser bar spring (flat)

8 [10706 *|*|x|*x] 1 |#al Screw 6.75X24

9 |11156 *| x| *|*| 1 |KKRIEHRFAGHRC Screw 1/4X32

10 (10540 * x| x| x| 1 [¥zEE Presser bar

11 |10538 *| kx| *x| 1 |HIELEASL Presser bar bushing (upper)
12 |10539-A ®[®| x| *| 1 |IREIETARIL Presser bar bushing (lower)
13 |10761 x| x| *%[x] 2 [HL Screw 6.75X24 L=11

14 |18479 x| kx| 1 [IRZHEEHRE Presser bar lifting bracket
15 |19518 *[ ||| 1 [RL Screw 11/64X40 L=14

16 [10546-A | * | * | *[*| 1 [{HZFEHETIR Tension release slide

17 110547 kx| x| 1 [WIEFEHETHRILH Tension release spring

18 [10548-A | * | *|* || 1 [HXFEHRTFHRLLEOE Lifting bracket guide block
19 (10519 k| xk|*k|k] 1 |42l Screw 6.75X24 L=175
20 15111 x| x]|*]|*]| 1 |EFES Pin

21 [10541 *| kx| x| 1 |FRAEERN Presser bar position guide bracket
22 110662 k] x]x] 1 |42l Screw 5/32X40 L=6.5

23 (10543 || ®| x| 1 |ERE Presser bar position guide
24 110761 k| k|k|*x| 1 (42l Screw 6.79X24 L=11

25 |13360 * x| x| x| 1 [|zEREYLY Presser bar spring bracket
26 |13365 *(x|x|*x| 1 [Hl Screw M4X0.7 L=9

27 |10796-S *—1x|=| 1 |5 RZ Lifting presser foot

28 19470 k| x| k]| 1 |TgH—H—F Finger guard

29 |10749 | *[x[*x] 1 [H2C Screw 3.4X36 L=11

30 |10677 ¥ x[*|*x| 1 |DTwirpv— Washer

31 |10659 * x| *|*%| 1 [#Z EIFL/A— Presser bar lifter

32 10660 *| k| x|*x] 1 IR EFLA—FE AL Hinge screw 4.5X32 L=7.5




H<. T
HOOK, HOOK DRIVING SHAFT




517, Tl

HOOK, HOOK DRIVING SHAFT

] T

No. [B8@EE | L[| L] 5| EE e DESCRIPTION

PARTS NO.|®|® || S| QTY
1 (15041 #*k[*x{%x] 1 |RE> Bobbin
2 113719 x| x| x| x| 1 |[A<(EH) Hook complete
3 |12105 «|*x|x|%| 1 [l Screw 3.4X36 L=27
4 [13711 k| k|- -| 1 |HBELS—ARA—TFF— Bobbin case opener
5 13712 *| x| x| *| 1 |F—TFF+—FEK Lever fulerum with stud
6 |13714 kx| *l x| 1 [FEER Slide block
7 10650 *|x|*x|*x| 1 |hUC Adjusting screw 3.4X36 L=6
8 |13716 x|%|-1-| 1 |Ah7LE Hook saddle
9 (137117 x|kl 2 |RC Screw 13/64X32 L=16.5
10 |13037 * | k| x]%]| 2 |Dyulryp— Washer
11 [13715 | *|x|*| 1 |[hwxE7TILE Qil felt
12 {13718 *|x|*|*| 1 |[AXTEAZIL Hook saddle bushing
13 [11176 *[x|x|*x] 1 [R3L Screw 7/32X32 L=5.5
14 [13734 * k| k| x| 1 [MESEEUN Hook bevel gear
15 [13735-A k¥l kx| *x] 1 |Dyiv— Washer
16 |13733 * x| x|*x]| 1 [MEEEK) Hook driving bevel gear
17 |17019A %] x|*x| 3 |2l Screw 1/4X40 L=15
18 [13746 *|x|*|*x| 1 |FEHEIAZIL Hook driving shaft (front)
19 [10524 *¥|*x|x]*x| 1 |RC Screw 6.75X24 L=6.5
20 |13362 *|x|*|%| 1 |DHE Stop wheel
21 123634 *|x|*|*| 1 |RC Screw 1/4X28 L=6
22 (23637 x| *|*|*x| 1 |4aC Screw 1/4X28 L=15
23 [13747 *|*|*|*%]| 1 [#LEE Lock stud
24 115076 * x| *x|*x| 1 |EIE> Split pin
25 113047 *| x| x| x| 1 |[HBLRERTYLY Spring
26 {13748 ¥ x| x| %] 1 |[WLARLE Lock stud sockst
27 |20254 ¥ (x| *k|*x| 1 |TF#HS— Hook driving shaft collar
28 |13085 % x|*| 2 [faC Screw 13/64X32 L=43
29 13029 *¥ k| x| x| 1 | TEAERARIL Hook driving shaft (rear)
30 |10766 ¥l xl*x] 1 |2l Screw 1/4X32 L=7
31 113043 x| -|=| 1 | Tk Hook driving shaft
32 [13424-01 | *|*|*x|*x| 1 |[FAJIFT—Y— Arm shaft connecting pulley (lower)
33 (10574 ® | x| x|x| 1 |F=y—1 >4 Belt pulley spring flange
34 110611 k| k| x| 1 |FANMT—)—F# Safety clutch collar
35 (10612 *| x| %|*]| 2 [HaC Screw 1/4X32 L=105
36 |10617 *| x| k|| 1 | TFRILT—Y—/P Stop plate
37 |10618 *| x| *k| x| 1 [FRIWET—)—EH Ratchet connection link
38 |10620 x| x| x| x| 1 [FRJUST—)—HIF Split pin
39 |10616 kx| 1 |TFRLNT—)—H2 Stop plate
40 110613 x| *|x|x| 1 |FRAUNT—)—H2E Lever hinge stud
41 10615 kx| x|x| 1 | FRAULT—U—IRIER Spring plate
42 110619 k| k| *k[x| 1 [ FANT—=)—=RT) YT Spring
43 {10614 *|*x|x|x| 1 |EVDEL Hinge pin
44 110581 *|x|x|x| 2 [HL Screw 7/32X32 L=7




=Y E . XY
FEED BASE, FEED ROCK SHAFT




EEa . &Y
FEED BASE, FEED ROCK SHAFT

.y
No. [BB&ES ||| 3| B i DESCRIPTION
o|m|m|m
PARTS NO.| | (| @ QTY
1 117061 || x|x| 1 |[LA—E>RC Feed reverse lever shaft
2 113730 x| k| %] 1 [FEYRER Stitch length dial
3 |7041 *[x[*[x| 4 |fal Screw 1/8X44 =7
4 (13417 kx| x|*] 1 |FYRASHANAT Feed adjusting pipe
5 113416 x| x| *| x| 1 [$FEYREEGO—LvE Knurling tool
6 (18027 ¥ *| x| x| 1 [ZEYREEL/N— Reverse feed lever
7 18028 *|*|*x[*x]| 2 Rl Screw M5X08 L=5
8 |8157 #[*]%| x| 1 |LA—RTYY Spring
9 |8158 * | k| *|*| 1 |[L/A—R—JL Ball
10 |13728C | *[*[ 1 |ZEYOVE(EE) Feed rod complete
11 (13408 k[ k[ kx| 1 |2EUHL Feed eccentric
12 (13729 kx| kx| 1 [ZEYAYRYLS Feed rod driving slide block
13 |13728 [ x| *|*] 1 [FEYOyF Feed rod
14 113411 * | k| kx| 1 |FEUOVFEN Feed rod guide block
15 {13413 x| xx| 1 |EYOVFERL—IL Feed regulator
16 |10566 | x| *x|x| 2 [HC Screw 1/4X32 L=55
17 110722 | x| ®|*x| 1 |Zz)Lk Qil felt
18 10723 x| %[ x|x| 1 |Zz)LHBEZ Hold-down spring
19 {11069 | k|xk]*x| 1 |[Tx)Lk Qil felt
20 (13412 *|*k|*k|*x| 2 |ZxILk Oil felt
21 |8044 *| x| *|*x| 2 [#20 Screw 1/8X44 1=6
22 |27177 ¥ x| *x|*x| 1 (2L Screw M5X0.8 L=16
23 110806 ® k[ k| x| 1 | OLIN—RTYY Feed reverse lever spring
24 |13419 ¥ x| *x|x| 1 |[LA—ATYH5H Spring hook
25 |15076 *|l x| xlxl 1 (BIE Split pin
26 {13395 *| x| ]| 1 |ZEVEh=5F Feed rock bell crank
27 |13078 (x| x]%| 1 |[fal Screw 1/32X32 I=13
28 (13396 kx| x| 1 [KEE4l Screw M8X1.25
29 |13397 x| x| xf*| 1 |KEERQCHVE Nut M8X1.25
30 [10726 x| x[x| 1 | KERUHS il wick
31 [13721C ¥ x| —-] 1 |EYETEERNGE) Feed base guide complete
32 (13722 x| - 1 |[ZEUTE Feed base
33 (13721 ¥k —[-| 1 |FEYLEERN Feed base guide
34 (13723 ¥ || —|-| 1 [FEUEETAYUK Feed base adjusting plate
35 |10650 % -|-1 2 |42l Screw 3.4X36 L=6
36 |13708 - == 1 [ZEYsE Feed dog
37 |10561 *|*%|-|-] 1 [HL Screw 11/64X32 L=6.5
38 |13751 kx| 1 |EUEAu/ =15 Stopper ring
39 (100724 *[x|x[x] 1 |42l Screw 11/64X40 L=6
40 |13136 k| k| *k|*k]| 2 |ZT)Lk Oil felt
41 113725 *|-(-]-| 1 |FEYETHL Feed lifting cam
42 113031 k| k| k| * 1 (fal Screw 13/64X32 L=4.7
43 113085 x| x| *|*x| 1 |[fal Screw 13/64X32 L=43
44 (13742 [k **| 1 [FEUETEERAALE Guide roller
45 113741 *|*|*|*x| 1 |AEEY Guide roller pin
46 (13743 *|*|x|*x| 1 Al Screw 9/64X40 L=5
47 113739 ¥ x|-|-| 1 |AEEZS Guide roller pin bracket
48 113740 *|*x|-|-| 2 |l Screw 9/64X40 L=7
49 (13724 x| x| x| 1 |[EYTEEREY ' Hinge pin
50 10148-H * | k| % | % 1 |7k Qil felt
51 [13736-A x| x| | 1 |FEYEH Feed rock shaft
52 {13365 k| *[*| 1 |Hal Screw M4X0.7 L=9
53 13029 kx| k| x| 1 [EYEHARIL Feed rock shaft bushing
54 110766 | k| *|*%| 1 |l Screw 1/4X32 L=7
55 |20254 *| k| x| x| 1 |FEVEHS— Feed rock shaft collar
56 (13033 x| x|*]| 1 Rl Screw 13/64X32 L=5
57 13080 * | k| =] = 1 |7x)Lk Qil felt
58 |13012 x| - -| 1 [FEYEEHRL Stud screw 7/32X32 L=5
59 [13076-01 * [ k| —| = 1 |+vhk Nut 7/32X32

10




fHE TG, thsh
NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT

11



Lo .
NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT

o ]
No. |BR@ES ||| 4|3 | B fh DESCRIPTION
o|m|m|o
PARTS NO. co.| e caiic QTY
1 110772C | * x| 1 | EEEOVE R Lifting eccentric connection complete
2 (10772 | k[ k| x| 1 | EEFEOVE Lifting eccentric connection
3 110773 *lk|*|x| 1 [Z—FKILAFYLET Needle bearing
4 19427 *|x*x|x| 1 [PWZETHL Lifting eccentric
5 119508 *[*|*|*| 2 [f2C Screw 1/4X40 L=55
6 [11879 ¥ | x| x| x| 1 |FEZEThHLHS— Lifting eccentric collar
7 110573 ¥|*x|*x|x| 2 |t Screw 7/32X32 L=11
8 119419 * x| *|[*%]| 1 | ETFHLEFHEZLIE Lifting eccentric connecting crank
9 |19420 *[x|*|%| 1 |42l Screw 1/4X28 L=16
10 (10775 ¥k x[*] 1 | EEFOVFERL Screw 7/32X32 L=22
11 {10703 * | k| k| * 1 | Tvire— Washer
12 |10774 [k | x| 1 | EEGOVESRAT Lifting eccentric connection collar
13 [10776 # |+ || 1 | EEHEOVFERF VR Wing nut
14 (19425 k| k[ x| k]| 1 |FhEd Lifting rock shaft
15 110514 x| x| *x|x]| 2 |HEEAFIL Lifting rock shaft bushing
16 116709 * | k| x| %k 1 |iEEE 4l Screw 1/4X28 L=95
17 (19516 kx| 1 [BEEEERCS vV Nut 1/4X28
18 (10728 [ x %] 1 A Oil wick
19 |10558C *|*|x|x] 1 [KOFLVH Lifting bell crank complete
20 |10557 x| k| k| x| 1 |[<DOFEFH(XR) Lifting bell crank link
21 |10558 *|*[*[x| 1 [{DF Lifting bell crank
22 110556 *|*|x|x| 1 [{OFEEEUN) Vibrating presser bar connecting link
23 118480 *|x|*|*| 1 |fal Screw 11/64X40 L=8
24 (15118 x| *| x| 1 |IRhib&HHBE Vibrating presser bar slide block
25 17610 * x| x| x| 1 |PRZE Vibrating presser bar
26 [19411-S *|-1*|=-| 1 |BEZ Vibrating presser foot
27 (17104 ¥ x| *x[*] 1 [HC Screw 11/64X40 L=6
28 [10553-A x| *x|*x| 1 |PWIRTYLTH Vibrating presser bar extension
29 (10554 ¥ x| *| x| 1 |hB|IIRTYS Vibrating presser bar extension spring
30 {15060 *| x| x| x| 1 |$LAL Screw 5/16X24 L=16
32 |15110-A kx| *|*| 1 |EELE Needle bar rock frame
33 |16703 *| x| x|*x| 1 |#HE Needle bar
34 (11875 . x| *|x|*x| 1 |HELEE Pin
35 [10525 *|x|xf*x| 1 |[HL Screw 6.75X24 L=9
36 (10726 * x| x[*x| 1 [ Oil wick
37 |19426 k| x| x| 1 |EHERE Needle bar connecting stud
38 |13365 x| x| x|*] 1 |Hal Screw M4X0.7 L=9
39 |10726 ¥ kx| *| 1 [H Qil wick
40 |15031 kx| k] x| 1 |3fEs Oil wick
41 [15117 k| k| *[x| 1 |[HfRhiEHIR Slide block plate
42 18100 ¥ x| *x]|*%| 2 |42 Screw 9/64X40 L=6.5
43 |10560 x|k x|*x| 1 |45 —IL Needle bar rock frame position bracket
44 (10561 ¥ x| *x]*] 1 [RL Screw 11/64X32 L=6.5
45 [11876C x| x| x| 1 | EREUYEERQLAEEM Slide block complete
46 (11877 x| x| x| 1 | EEYFERE Slide block
47 [11876 ¥ %] x|*| 1 | EZEYEERC Slide block stud
48 |10581 * k] x|*%| 1 |HLC Screw 7/32X32 L=7
49 110578 ¥ | kx| x| 1 |EZEYEF Needle bar rock frame rock shaft
50 (13737 * kx| 1 [EE Rock shaft crank
51 (19408 x| x| x[*] 1 [l Screw 1/4X28 L=17.5
52 [13731 x| % | x| x| 1 |EEFEOVF Rock shaft crank connection
53 |13363 * | k| k| * 1 [hMRAL Screw 1/4X28 L=12
54 (16706 k(x| *|*]| 1 [/NEERCFVE Nut 1/4X28
55 (10728 x| x x| 1 A Oil wick
56 |[NO122 || x| x| 1 |[& DPX17 #22 Needle DPX17 #22
57 (15089 x| k[ x| 1 |#ERE Needle bar thread hook
58 |B140553 ¥ | k| k| * 1 |#tEHHhl Screw 1/8X40 L=45

12




ST
THREAD TENSION

13




FBF
THREAD TENSION

—_l
No. |BB@ES ||| LS| ER e DESCRIPTION
m|m|o|m
PARTS NO.| |l o| QTY

1 140431 |k x| 1 [FAFH D) Tension bracket

2 |B158768 *[x|x]*x| 3 |[S{HFRE Tension bracket pin

3 140431-02 | *| x| *x|*x| 1 |HRiFFH Tension stud

4 130011 * |k x| x| 1 |FE—HFE Tension stud (first)

5 |10652 #| x| k|x| 1 |E—R/FHEFv Tension stud (first) nut

6 (20224 | k| *x|*x| 2 |E—FFM Tension disc (first)

7 120226-01 | *|*|*|*| 1 [iBEA TS Tension spring

8 20225 *|*|*%|x| 1 |E—HRMFO—LvF Tension thumb nut (first)
9 |B145446 x| *x|*x| 4 [RFFFMD Tension disc

10 |B159805 #| | x| *x| 2 [RFFOW|Z Tension disc presser

11 |BS07490 x| x|x|x| 2 |iB&2 T4 Tension spring

12 128206 ®|*k|*x|*x| 2 [O—Lwv FX bvs/i— Regulating thumb nut washer
13 |B149566 *¥|[x|*x|*x] 2 |[OA—LvbrFvth Regulating thumb nut

14 160391 *|x|x|x| 1 |RFAFE Tension stud

15160148 ®|x|*|x| 2 |RPIHEE Tension releasing pin

16 140434 ®|x]|x|x| 1 |HRPHDEK Tension releasing plate

17 (19422 ¥ x|k x| 2 |RPDIOHHEERL Hinge screw  9/64X40
18 19512 #k|*k|x| 1 |RBIRATYTH Thread controller stud

19 |10689 #l*k]|x|*| 1 |RSIATYT Thread controller spring
20 |10694 #lxxl*] 1 |ZEM Thread controller disc

21 |B118319 R E 1 |ZEmitHih Screw 3/32X56 L=6.0
22 19534 | x|*|x| 1 |O—LwbtFvt Tumb nut  7/32X32

23 |40431C *| x| *|*| 1 |FFH (H) Tension bracket comp.

24 (10720 *| x| *xlx] 1 |FRPIHEL Thread release plate rod
25 |15007 *[*x|*x|%x] 1 |RC Screw 9/64X40 L=10

26 |4221 x| x| x| 1 GHESWZ Oil wick retainer

27 110690 *|*|*x|x]| 1 |ZTYHTZ Thread controller spring stop
28 [10650 *|*|%|%]| 1 [RLC Screw 3.4X36 L=6

29 [34042-TA | *|*|*|*| 1 |&RFAFHE Thread guide

30 (11142 x|k |x| 1 |Tyirv— Washer

31 |10545 #|k|*|%| 1 |RRLC Screw 11/64x32 L=140
32 {11006 *| x|kl %| 1 | LK Arm top cover thread guide
33 |13076-02 *| k| *x|%| 1 |[Fwk NUT 7/32X32

34 [15038 #x|*x|x| 1 |EHRITLE Rubber plug -

35 |15054 *| k||| 1 |@EHRE(LE) Thread guide (upper)

36 (10685 *l*xl*xl%| 2 |Rl Screw 3.4X36 L=6.5

37 |10759-A x| x| x|*] 1 |[EHRECF) Thread guide (lower)

38 {10760 *| x| k| x| 1 |[EHREDZILE 0il felt

14




N T —HERE (-8BLV, —-8BLV-1)

BINDER MECHANISM (-8BLV, -8BLV-1)

15



INA S —HEHE (-8BLV, 8BLV-1)
BINDER MECHANISM (-8BLV, -8BLV-1)

-0
No. | 8BS &ES | L1 1A% LR DESCRIPTION
PARTS NO.|% | 2|5 |&| Ty
34105C = —| * FFE(HH) Thread take—up lever complete
34105 - - * IFE Thread take—up lever
15026 = - | * KFEfaE Thread take—up lever driving stud
15013 - —| * KHEHEE Thread take—up lever hinge stud
10528 - - | * HiEHYS S Needle bar connecting link
10523 - - * HiEHSSHE Y Needle bar connecting link stud
13249 - —| * iRz Vibrating presser foot
13773 - —-| * iRz Lifting presser foot
13775 - - - iR Throat plate
13776 - -1 - FUE Feed dog
13786 - - FYLETHL Feed lifting cam
13783 - — B8R (G Binder plate with screws
11716 - - EHRERC Hinge screw 5/16X24 L=10
11823 - - EERERATIYT Binder plate spring
11717 - - ERRIv v— Washer
13256 - - FT—TEH Tape guide
10561 - - Hhi Screw 11/64X32 L=6.5
16287 = = i dr— Washer
13234 - - A5 —2hCFHvH Knurled nut 3/16X32
16287 - - Iy r— Washer

o G0 L W WL DLW NI NN RN N NN AR = e
Lt O OO U DN EDN OO AN RN 20O ~LDNRWNO LA AWM =

13785
13780
13779
13778
6603
13782
13781
13788
12392
11142
31208
13206
10545
2067
13208
13207
10725
13209
16287
13784
8111

R W O O M F W N O W O H OF F K O K FHF K E N K F O N KN F K ¥ ¥ ¥ ¥|-8BLV

E R S I

[ P R I T S O I L I i i i i e S S

EBiREAIR

End LT

EEhgh AL
ERsaHh>—

fal
EHAEE L
RBEAE
EBEAERNy/I—
EBAEC RCTYE
i e—
AT Dyix—
AT —EYIZEHE
el

1M
R—LTafA ey
R—LTaA b
Zx)Lk

o]

Ty —

Ay R

Rl

Support plate

Rocking shaft

Rocking shaft bushing
Collar

Screw 9/64X40 L=19
Hinge stud screw 11/64X40
Slide block

Slide block stopper
Knurled nut 11/64X40
Washer

Spring washer

Rocking shaft driving crank
Screw 11/64X32 L=14
Screw 11/64X40 L=6
Ball joint pin

Ball joint

Qil felt

Screw 11/64X32 L=6
Washer

Bed side cover

Screw 1/8X44 L=1.8

16




B —IRINER4 T (-8BL-1, -8BLV-1)
SMALL CYLINDER-EDGE TYPE (-8BL-1, -8BLV-1)

LCW-8BL-1

17




Y B —igiINER A7 (-8BL-1, -8BLV-1)

SMALL CYLINDER-EDGE TYPE (-8BL-1, -8BLV-1)

— |
No. |[BR&@ES ||| S| B e DESCRIPTION
o|m|m|m
PARTS NO.f® Pl |®|QTY

1 (13832 -[-[*|*| 1 |[REHr—RARF—=T+— Bobbin case opener

2 13831 -|-|*|*| 1 |A<EE Hook saddle

3 (13823 | =*|=-1 1 |&& Throat plate

3 |13852-A - -1-|*| 1 |$ik Throat plate

4 (13469 -1=-1*|=*]| 2 |#al Screw 9/64X40 L=6

5 {13833 o E 1 XYt Feed dog

5 |13853-A | -|-|-|*| 1 |EYUth Feed dog

6 |13834 | =*|=*] 1 |42l Screw 11/64X40 L=7

7 |13835C == =]=*| 1 [3EYUEEGR Feed base complete

8 |13835 -]l %| 1 FEYLE Feed base

9 [13836 -{=[*]*| 1 [FEYLEEA Feed base guide

10 |13837 = x|*| 1 [EYEETYIK Feed base adjusting plate

11 {13469 -|-|*|*] 2 |42l Screw 9/64X40 L=6

12 {13838 -|-|*|*| 1 |AEF> =L Guide roller pin bracket

13 13469 -|1-1%x[*] 2 |l Screw 9/64X40 L=6

14 {13828 | =|*|=*] 1 | T%h Hook driving shaft

15 /13830 | ={=*=|-1 1 |ZFEYETHL Feed lifting cam

15 113854 --f{-1*| 1 [EYETHL Feed lifting cam

16 {13829 -|-|*|*| 1 | Fs#a~7UY Hook driving shaft bearing

17 |13839 - =1*]*] 1 |FEVE#EZS Feed rock shaft supporting base
18 [13469 -|1-1*|=*| 2 |RUl Screw 9/64X40 L=6

19 (13824 | =*|*=| 1 |FLAT= Bed cylinder cap

20 (13826 -{-1*|*| 3 |H@l Screw 11/64X32 L=8

21 13825 | =1=*|*| 1 |ASAF-Z% Bed cylinder cap support block
22 113469 —|-1*|*| 2 |42l Screw 9/64X40 L=6

23 |13827 | =-*|*x] 1 2T —h— Cylinder cover

18




TR (1)
ACCESSORIES (1)

24 25 26 27

19




{FlE&m(1)
ACCESSORIES (1)

.
No.[Bi@ES ||| 1|2 |1E% st DESCRIPTION
PARTS NO.|® || S| & | qTY
1 119473 | k|*k|x| 1 |[F+FFSA/3— Screw driver (cross type)
2 (8121 | *k|k|%]| 1 |FSA3—=()V) Screw driver (small)
3 (8120 # x| x[x| 1 |FSA23—(h) Screw driver (middle)
4 (8118 x| x[x| 1 |FS43—(KX) Screw driver (large)
5 18124 ¥ x| *|%| 1 |[Ez—J)ILHs/—(K) Machine cover (large)
6 |8132-A * x| x| x| 1 |EiGRE Accessories pack
7 18125 x| x| *x|*| 1 [AEL Oiler
8 111193 || %% 1 |:@ Qil
9 |NO0122 * k| k| *k 3 |#t DPX17 #22 Needle DPX17 #22
10 |15041 *{x|*x|x| 6 |[REL Bobbin
11 {15101 kx| x|%| 1 |HEEtylk Bobbin winder complete
12 (13098 kx| x|x| 1 |RAJLtvk Pedal complete
13 (13089 kx| x] 1 [HS Oil pan
14 (13383 x|k *k]| %] 1 [R—X Machine base
15 |13004 kK| %] 1 [HEF Bed hinge
16 |37100 ¥ k| x| x| 6 [HFIEHRL Screw M6X1.0 L=10
17 |13006 k| k| x| 1 |8 Bed clamp
18 [19403 | x|+ 1 |§iEHRC Screw 1/4X28 L=54
19 [13388-A kx| kx| 1 [#K)LK Screw M6X1.0 L=20
20 |13008 | x| x| %] 1 [Tyiry— Washer
21 |13096 ¥ | x| x| x| 4 |M/phfal Screw 5/16X18 L=75
22 |13096-N x| x| x| x| 4 |Fwk Nut 5/16X18
23 113096-W | k| *k|*k| 4 |Tyuiy— Washer
24 110747 x| x| x| %] 1 |[RALVF1/16 Hexagonal wrench 1/16
25 (19457 ¥+ %[+ 1 [RALUF 25mm Hexagonal wrench 2.5mm
26 |19458 ¥k k|x| 1 [RBLYF Imm Hexagonal wrench 3mm
27 119459 ¥ x|k %] 1 [RALVF 4mm Hexagonal wrench 4mm
28 (19462 k| k|*| 1 [AHRLF 10X11 Double head wrench 10X11
29 |50285 | % k| *x| 1 [RsVF 8X8 Spanner 8X8
31 {13079 |k *k] %] 1 [<ZL) (1000) Chain 1000mm
32 |35254 F*)k|*k]| 1 [RITHEVE Thread unwinder complete

20




18 m2)

ACCESSORIES (2)

21




TEm?2)
ACCESSORIES (2)

7
No. |BRG&ES | |33 E% e DESCRIPTION
m|o|m|m
PARTS NO.| e | ®| @[] QTY
1 |13425C x| 1 [RJLEH—F(FH) Belt guard complete
2 [13425 k| kx| %) 1 [NILEH—FERE Belt guard body
3 |13426 ¥ x| *x[x] 1 |NJIEH—FEHh/— Belt guard top cover
4 113427 *| k| *|*x| 2 [ NJLH—FILHEE Belt guard set plate
5 (6339 * k| k]| *| 2 | NJILFH—FEH/ A "\—1k8HdC  [Screw 1/8X44 L=4
6 (10559 *| k| k|| 1 | RILEH—EERELESHRCA) Screw 4.5X32 L=8
7 11162 k| k| *| 1 | NIEH—FAKLESHRCB) Screw 3.4X36 L=5.4
8 |14024 |k x[*k] 2 [ NILMT—FIEHEEESHRLC  [Screw 3/16X32 L=9.5
9 (16287 ok k|k| 2 [TySp— Washer
10 150103 ¥ k| kx| 2 [Fwb Nut 3/16X32
11 10561 k| k kx| 2 [N —FERFEIEDHRQLC(T)  [Screw 11/64X32 L=6.5
12 |11142 ¥ x| x| *x| 2 |Jylp— Washer
13 (13753 x| ®|*|x| 1 |FHEHH—F Belt guard rear cover
14 115081 *xl*x|[*x| 2 XKLL Wood screw
15 [11142 ¥ | k|| x| 2 |Tyuiryr— Washer
16 |13429 * k| *| x| 1 |[NJILEH—FHiBiR Belt guard side cover
17 115081 | k| x| x| 2 |FKhC Wood screw
18 |11142 k| k] k] 2 |Dyuly— Washer
19 111830 %] *|*%| 1 |wT3hl Thumb screw

22




{t/= 5 (-8BLV, —8BLV-1)
ACCESSORIES (-8BLV, —8BLV-1)

23



|

{1E 5 (-8BLV, 8BLV-1)
ACCESSORIES (-8BLYV, 8BLV-1)

—| T
No. |[SB@ES ||| L|[3 B S DESCRIPTION
PARTS NO.|®| 5|3 || aTy
1 {13260 —*]-1*] 1 [—7%ix Tape stand plate
2 13261 x| -1*| 1 |[7T—FT2HREHS— Collar
3 (11830 -1 *|=-1*]| 1 |HaC Screw 9/64X40 L=5.8
4 113263 —|*|=1%| 1 |[F—T2HiE Tape stand rod
5 113264 | *x|=|*]| 1 |Fvr Nut M8X1.25

24




o P = b
OPTION

I —FERL
WITHOUT BELT GUARD

1
2
O
~NILMA—FFEY
3 WITH BELT GUARD
4
S O

25



b 1

OPTION
—| T
No. |Bi&ER ||| N2 E% e DESCRIPTION
PARTS NO.| | &|&| & | QTY

1 |17373-A *| k| *k[x]| 1 |[BEBIZIEMNILFET—FHY) |Synchronizer support rod for machine
without belt guard

2 150409 *|®|x|*x| 1 [FVERILEH—FHY) Nut for machine without belt guard

3 |30168 |k [*[x| 1 |[BREBIAE(RILET—FEL) |Synchronizer support rod for machine with
belt guard

4 |50409 ¥ x| k|x]| 2 |FURARIEH—FEL) Nut for machine with belt guard

26




SEIKO SEWING MACHINE CO., LTD.

2-13—-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.cojp
http://www.seiko—sewing.co jp./

TAO—3IL KL

T273-0018 FEERMIFTHFET2-13-6
TEL: 047-420-3561, IP&EE : 050-3535-3491
FAX: 047-420-3560
E-mail: eigyo@seiko—sewing.co.jp
(ERESE)
Parts No. PB62203 (0711)
Rev.6.1



	PARTS_LCW-8BL_8BLV_8BL-1_8BLV-1_1
	PARTS_LCW-8BL_8BLV_8BL-1_8BLV-1_2



